
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.



Parts
Manual
N:+EffNIIHIE

GenSet

IN/ Electric Generating Set

940-0227
2-91 (Spec A, C)
Rep’lece@ 10-90 {Spec A,C)
Printed in U.S.A.



Introduction

This catalog applies to the standard NHE/NHEL Recreational Vehicle Gemarator SeXs as llsted ir the
Generator Set Data Table. Parrsa-e arranged in groups o{ related items and eaph ]~iustrated parf IS

identified by a reference number correspo~}ding to the same reference number in the parts list ljnlef+2
otherwise mentioned in the description, parts are interchangeable between models. F’ar~s IIlustratloms
are typica~ Using the mode) and specification number from your generator set nameplate, select Darts
that apply to your set Right and Left sides are determined by ~ac~ncj the engine (front) of the se:

Generator Set Data Table

MODEL NUB4BER

&.5tWiE-lR/26100A
6.5NHE-lR/26100fl
65fi~~-lRf?LSltlM.,,.“.”””
6.5NHE-lR/26101A
6.5NHE-lR/26101B
6.5NHE-lR/26101C
6.5NHEL-lR/26110A
6.3NHEL-lR/261106

WIRING
DIAG.# PART NO, C)TY, DESCRIPTION

6.5NHEL-1R;2611OC 611-1174 Above Floor Mount
6.5NHEL-lR/26111A 611-1174 Below Floor Mount
6.3NHEL-lR/2611?B Below Floor Mount
6.5NHEL-lR/26111C 611-1174 Below Floor Mouny
5.5NHE-53CR/29236B 611-XXXX Above Floor Mount
5.5NHE-53CR/29237B 611-XXXX Below Floor Mount
6.5NHE-3CR/30982C 611-1176 Above Floor Mount

402-0602 2
220-3886 1
321-0165 1
220-4179 1

98-5864 1
191-1847 1
301-9%6 1
338-2143 1

n;
ng
ng

n9
ng
ng
ng

Isolator, Vibration
Stator, Wound
Holder, Fuse
Housing, Stat(-r
Decal (Emerald 111)
Regulator, V~ltage - 30 Ampere
Bracket, Mounting - Voltage $legu?atom
Harness, Wiring - PC Board

611-1174 Above Floor Mounting
611-XXXX Above Floor Mounting
6]1-~174 Above Floor Mounting
611-11’74 Below Floor Mount~ng
611-XXXX Below Floor Mounting
611-1174 Be ~ * ~~oop ~~u~~ ~rig

611-1174 Above Floor Mounting
Above Flocr Mountina

6.5NHE-3CR/30983C 611-1176 Above Floor Mounting
402-0602 2 Isolator, Vibration
220-3886 1 Stator, Wound
201-3250 1 Armature, Wound (Includes Fan, Ring Gear,

Ball Bearing and Collector Ring)
220-4180 1 Housing, Stator
5~5+142 1 Key, Extended Shaft (1/4 x l“)

98-5713 Label (Warning) Rotating Shaft
89EI-0780 ; Sleeving, Rotating Shaft
520-0976 1 Stud, Armature Thru (14,9” Long)
191-1847 1 Regulator, Voltage - 30 Ampere
301-9966 Bracket, Mounting - Voltage Regulator
338-2143 ; Harness, Wiring - PC 8oard

*- The diagonal line (/) in the model and specification number separates generator set characteristics
from the specification number and letters. The specification number denotes customer req:)ested

options or deviations from a standard (1A, 16, etc.) model. The specification letter a~tiances
(A, to %, to C, etc.) with major manufacturing changes.

NOTE :

Components Sold As An Assembly Will Be Assembled At The Factory.



,... apter, Air Clean.6?r
Adspter, ~xha~ust
Adapter, Filter - ~~i.1
Adapter, Generator
Adapter, :~r~heaker
Arm and Shaft, Govti!rnor
Armature, {,anerr,tc)r - Wound

Backplate, Scroll
Baffle, Preheater
Ball, Bearing
Ball, Fly - Governor
Base, Breaker
Rau,> fl+i
----; v..

i3earing~ Ball - Generator
Bearing, Needle
%aar~ng, Rod - Connecting
Bearing, Sleeve
Bi-Metal, Choke
B]eck, Cylinder
Block, Generator
Black, Terminal - Generator
Boardr Printed Circuit
Bolt, Place - Connecting
Bowel, Fuel
Box , Breaker

A14, B2
Clo
A1O
C12
A14
A9
C12

C2
A14
A9
A8
B9
A12
C12
AP
A6
A6
A14
A6
C12
c12
c14
A6
B6, B7
B8, 59

n-vmr.a Un,la< ?q -
=.-w=, ..-””-.. Side and Rear C3
Bracket, Exhaust CEI, Clo
Bracket, Governor B1O
Bracket, Lifting C2
Bracket, Line - Fuel B2
Bracket, Mounting - Diaphram A14
13racket, Mounting - Filter B2
Bracket, Mounting - HOuSing A14
Bracket, Muffler C8
Bracket, Relay B2
Breaker, Circuit C14
Brush, Generator C12
Bushinq C14

Cable, Spark Plug B8
Camshaft A8
Cap, Oil Fill A12
Cap, Roto-Valve A6
Cap, Vinyl A14
Carburetor A14, B2, B5, B6, 07
Clamp, Coil QQ

Clamp, Hose ;i4, B2
Clamp, Muffler c8, C1O
Clamp, Strator C12
Clamp, Wrap - Tie C12
Clip A14
Clip, Hose - Preheater A14
Clip, Retaining - Governor Rod B1O
Cli , U -

f
Diaphragm Mounting Bracket A14

Coi , Ignition B8
components, Carburetor B5, B6, B7
Condenser, Ignition B:&2B9
Condenser, Ignition - Remote
Connector, Tab C12
Control C14
Control, Start - Remote C5
Cover, Box - Circuit Breaker 09
Cover, Breather A6
Cover, Brush - Block c~~
Cover, Control C14
Cover, Housing - Choke A14
Cover, Inlet - Air A14
Cover, Transformer C12
Cover, Valve, A6
Crankshaft A6
Cup, Governor A8
Cup, Intake - Oil Pump A12

Decal C14, D3
Drain Filter - Oil

Elbow, Male - Inverted
:;::; Reducing - 90 degree

, Street - 45 degree
Element and Cover - Choke
Element, Air Cleaner
Elerr~nt, Filter - Fuel
Exhaus!. System

Fan and &ear, Armature
Filter, Rreather Tube
Filter, LPG
Filter, Oil
Fitting, Vacuum
Flywheel
Fuse

A1O

A14
132
A1O
A14
A14,
B2
CE

C12
A6
B~
AIO
A14
A6
C14

Gasket, Adapter - Oil Filter A1O
Gasket, Base - Oil Filter A12
Gasket, Bearing Plate
Gasket, Breaker Box
Gasket, Carburetor Mounting
Gasket, Cylinder Head
Gasket, Drain - Oil
Gasket, Exhaust
Gasket, Gearcase
Gasket , Horn - Air
Gasket, Manifold - Exhaust
Gasket, Manifold - Intake
Gasket, Oil Base
Gasket, Valve Cover
Gasket, Valve Guide
Gear, Camshaft
Gear, Crankshaft
Gearuase
Governor
Grommet, Rubber
Guard, ::::~r - Circuit
Guard,
Guide, Valve

Hanger, Exhaust
Harness, Wiring
Harness, Wiring - Co’’-rol
Harness, Wiring - Rem~Ce
Head, Cylinder
Holder, Fuse
Hose, Fuel
Hose, Preheat
Hose, Vacuum
Housing
Housing, Air
Housing, Air Cleaner
Housing, Choke
Housing, Connector
Housing, Socket
Housing, Stator
Housing, Harness - Wiring
Hub, Governor

Insert, Valve Seat
Insulator, Fuse
Insulator, Terminal - Start
Isolator, Vibration

Joint, Ball

Key, Crankshaft
Key, Woodruff
Kit, Gasket
Kit, Key - Blower Wnt?el

A6
B8, B
A14,
A6
A12
c8, C
A9

A14, B
c8, C
A14,
A12
A6
A6
A8
A7
A9
B1O
C3
C14
C2
A6

C8, C
D1,
C14
D2
A6
C14
B2
A14
A14
C3
C2
A14,
A14
D2
C14
C12
D1
A8

A6
C14

Soleno
A12

BIO

A7
A8
A6
A7



Label, Danger
Label, Preheat
Label , Warning
Line, Fuel
Link, Spring - Govenc)r
Linkage, Choke
Linkage, Pull-off
Lock, Valve Spring

Manifold, Exhaust
Manifold, Intake
Meter Battery Condition C5
Meter, Time Totalizing
Motor, Starter
Mufflvr, Spark Arrestor

Nut , Insulation

C)-Ring Gap = Oil Fill
O-Ring, Housing - Stator C6

Paint, ToucFI-Up - Enamel D3
Pan, Breather
Pan, Drip

D3
A14, D3
D3
A14
A9
A14
A14
A6

E32, C8, C1O
A14, B2

C5
B13
C8 , Clo

A12

A6
C3

Panel, Cbntrol - Remote
Panel, Housing
Pin, Alignment
Pin, Camshaft
Pin, Contact
Pin, Dowel
Pin, Drive
Pin, Hinge
Piston
Piston and Pin
Plate, Hinge
Plate, Throttle
Plug, Dot Button
Plug, Drain - Oil
Plug, Pipe - Hex
Plug, Spark
Plug, Vacuum Port
plug, Welsh
Plunger, Breaker Points
Plunger, Valve - Bypass
Point, Set, Breaker
Pump, Fuel - Electric
Pump, Oil

Start C5
C3
A6
A8
C14
A9
A6
C3
A6
A6
C3
B6, r37
C2
A12
B2
B8
A6
A6
B9
A6
B9
A14
A6

Receptacle
Rectifier, Bridge
Rectifier, Harness - Wiring
Rectifier, Silicon
Reed, Valve - Breather
Regulator
Regulator, Transformer
Relay, Ignition
Resistor, Fixed
Resonator, Exhaust
Ring, Collector - Armature
Ringf Piston

C14
c14

D~
C14
A6
B2
C6
B2
Bll
C8

C12
A6

Ring, Retaining A5, A7, Ml,
Ring, Retaining - Piston Pin
Ring, Terminal
Rod , Connecting
Rod , Governor Arm
Rod , Inlet - Air

Seal, Oil - Crankshaft Ab, A~
Seal, Oil - ;overnor Shaft
Seal, Oil - intake Valve
Sealant, Thread
Shaft, Choke
Shield, Noise
Shim,,,Crankshaft
Snubber, Mounting - Shock
Solenoid, Start
Spacer, Adapter
Spacer, Muffler
Splice, End - Closed
Spring, Adapter
Spring, Bypass
Spring, Generator Brush
Spring, Govern~r
Spring, Needle
Spring, Valve
Spring, Valve - Breather
Spring, Valve - Bypass
Starter
Starter Components
Stator, Wound
Strap, Ground
Strap, Muffler
Stud, Adjusting - Governor
Switch, Oil Pressure
Switch, Rocker - Control
Switch, Rocker - Remote Start C5
System, Fuel - Gasoline
SysteR, Fuel - LP
System, Ignition

Tab, Terminal
Tappet, Valve
Terminal, Lead - Fuel Pump
Terminal, Pin - CoritaCt
Terminai, Pin - Female
Terminal, Pin - Male
Terminal, Receptacle

A14
A6
C14
A6
B1O
A14

A9
A6

::4
C2
A6
A12
C14
B2
C8
C6
B2
A14
C12
BIU
A9
A6
A6
A6
B3.2
B13
C12
A12,
C8
BIO
AIQ
C14

A14
B2,
B8

C14
A6
A14
D1
C14
D2
C6

Tie, -—L;.LaR~e Bll, C6, C12, D2
Transformer, Regulator C6
Tube, Breather
Tube, Exhaust
Tube, Housing - Choke
Tuoe, Oil - Cylinder Block

Valve, Exhaust
Valve, Intake
Valve, Shut-Off - Fuel
Valve, Shut-Off - Oil Base

Yoke, Governor

A14,
C3
A14
A6

A6
A6
B2
A12

A9



6$/
30

!’-42



REF
w.

PART
w.

110”3533

QTY PART
USEI) DESCRIPTION

REF
!$0.

PART
No.

Q-W
U!wt)

2

2
4
1
2

1
2

1
1
1

1
2
2

1
1
1

1
1

2
2
2
2
2
2
4

2
2
2
2
2
2

4

4

4
4
4
4
4
1

1
1
20

PART
DESCRIPTION

1, 1

1

5

AR

1

:
1
1
1
I
I

2
1
2
1

2
2
2
2
2
.
k

1

2
2
2
1
5
2

:
1
1
1
3

4
4
4
2

2
2
1

4
8
2
2

;

;
1
2

Block, Cylinaer
(Includes Parts Marked *)

*Plug, Welch - Camshaft
Opening (1-5/8”)

*SCfew, Cap - Hex Head
(Special)

‘Shim, Crankshaft (.005”)
8earing, Crankshaft

(Includes Thrust Washer)
* Standard

.002” Undersize

.010” Undersize

.C120” Undersize

.030” Undersize
*Washer, Thrust (Special)
*Gasket, 8earing Plate
*PiqTe, gearing - Rear

*Eh?drir’Ig, Camshaft
Seal, 011 - Crankshaft Rear

*Pin, Drive - 8earing Stop
*Tube, Oil - Cylinder Block

Insert, Valve Seat - Exhaust
* Standard

.002” Oversize

.005” Oversize

.010” Oversize
,025” Ov?rsize

Insert, Valve Seat - Intake
- Standaru

Nut, Hex - %lf-Locking
Governor Bracket (5/16-18)

*Guide, Valve
Exhaust
Intake

*Gasket, Intake Valve Guide
*Plug, Vacuum Port
*Washer, Lock - Spring (3/8”)
*Pin, Alignment - Gear Cover

Reed, Breather Valve
Pan, Breather
Spring, Breather Valve
Cover, Valve - RH
Cover, Breather
Gasket, ----- -----valve rlnvar

Tappet, Valve
Standard
.002” Oversize
.005” Oversize

Valve, Intake
Valve, Exhaust

Spec A
Begin Spec C

Screw, Cap - Hex Head
(1/4-20 X 2-1/2”)

Spri~g, Valve
Lock, Valve Spring
Seal, Oil - Intake Valve
Screw, Socket - Set

(3/8-16 X 5/B”)
Bearing, Sleeve - Flanged

* Standard
.002” Undersize
.010” Undersize
.020” Undersize
.030” Undersize

Gasket, Cylinder Head -
Graphoil

37
38

Head, Cylinder
Cap, Roto - Va~ve

Exhaust - NHE
Intake/Exhaust - NHEL

Washer , Flat ~1,14’ Sc-ewj
Washer. Flat - Copper

(1/4” Screw)
Plug, Core Hole
Washer, Intake Valve -

Spring Retainer (SLec~al)
NHE

Kit, Gasket
Car!~on Removal/Valve Grind
Engine, Complete

Pump, Oil (Components Not
Sold Separately)

Gaskrt, Kit - Oil Pump
Washer, Lock - Spring (1/4”)
Screwz Cap - Hex Head

(1/4-20 X l“)
Screw, Cap - Hex Head

(3/8-’24 x l“) Spec A
(3/8-24 x 7/8”) 8egin Spec

Washer, Flat - Copper
(3/8” Screw)

Spring, 8ypass Valve
Plunger, Bypass Valve
Piston (Includes Pin and

Retaining Rirlgs)
Standard
.005” Oversize
.010” Oversize
.020” Oversize
.030” Oversize

Pin, Piston
Ring, Retaining
Kit, Ring - Piston

Standar5
.005” Oversize
.010” Oversize
.020’ :,ersize
.030” Oversfze

Rod, Connecting
(Includes Bolt and Nut)

Bolt, Place - Connecting
Rod (Special)

Nut, Self-Locking
(5/16-24)

8earing, Half - Connecting
Rod

Standard
,002” Undersize
.010” Undersize
,020” Undersize
.030” Undersize

Screw, Cap - Hex Head
(1/4-20 x 2“)

Filter, 8reather Tube -
Gasoline

LP Liquid Models
Gasoline Models

Screw, Cap - Hex Head -
GR8 Special (3/8-15 x 2,1)

517-0048

10?-0455

2 110-0904
11O-O9CM
526-00i8
52~-()()lfj

3 39
42

4
5

104-O776
43
44

517-0067
110-0893

101-0450
101-0450-02
191-!)450-10
101-0450-20
101-0450-30
104-0575
101-0782
~o~-Q439
101-0405
509-0041
516-0072
120-0680

45
168-0190
168-0193
120-04916

:

1:
11
12
13

46

47
48
49

120-0161
850-0040
800-0007

50
801-0050
801-0049
526-0066

110-1716
110-;716-02
110-1716-0!5
110-1716-10
110-1716-25
110-3461

51

52
53
54

120-0149
120-0398

14

15

16

870-0257 112-0228
l~z-oz~~-o~

112-0228-10
112-0228-20
112-0228-30
112-0069
518-0294

110-3167
110-3168
110-0068
517-0103
850-0050
516-0141
123-1175
123-1653
123-1174
110-1624-01
123-1654
110-3575

17
18
19
20
21
22
23
24
25
26
27

55
$36
57

113-0203
113-0203-05
113-0203-10
113-0203-20
113-0203-30
114-020358

59

60

61

805-0010
115-0006
115-0006-02
115-0006-05
110-1718

870-0302

28
29

110-1719
110-1761
800-0013

114-018B
114-0188-02
114-0188-10
llA-0188-20

114-018B-30
800-0011

30

110-0539
110-0639
110-3604
803-0071

62

63

35 123-1417
123-1871
800-0590

101-0432
101-0432-02
101-0432-10
101-0432-20
101-0432-30
110-2987

64

* - Parts Included in 110-3533 Cylinder 810ck.36



4

Crankshaft And Flywheel

REF PART QTY PART
NO. NO. USED DESCRIPTION

CT- 1084

REF PART QTY PART
NO. NO. USED DESCRIPTION

1 104-0170 1 Screw, Cap - Hex Head 6 104-0043 1 Washer,Gear
(Special) 7 104-0032 1

2 526-0356
Gear, Crankshaft

1 Washer, Flat (7/16”)
3 526-0017

8 515-0227 1 Kit, Key - 810wer Wheel
1 Washer, Flat (7/16” Screw) 9 515-0001 1 Key, Crankshaft Gea@

4 134-4342 1 Flywheel, (Blower)
5 518-0014

10 104-1584 1 Crankshaft
1 Ring, Retaining



3

5600-0006
SWO-0025
66W--OOO3
!i6KHxH$

2

9 i

6

~~~ PNIT QTY MRT
m. MO. USED DE!3CRIPTIUd

1 150-0078 1 Rin ,
‘!

Retaining
2 510-0015 10 Bal , Governor
3 105-0332 1 Gear, Camshaft (Includes

Flyball Plate And Spacer)
4 105-0541 1 Washer, Thrust

REF PART QTY PART
ND. No. USED DESCRIPTION

5 515-0001 1 Key, Woodruff
6 105-0638 1 Camshaft (Includes Center Pin)
7 150-0075 1 Pin, Center - Camshaft
8 150-1519 Hub, Governor Cup
9 150-1520 ; Cup And Bushing, Governor



/

15

%

/%/ ....”

14/

P---7 “’‘n!!”

FS-1596

REF PART QTY PART REF PART
No. No.

QTY
USED

PART
DESCRIPTION NO. NO. USED DESCRIPTION

2
3
4
5
6

7
8

9

103-07?2

150-2002
509-0008
510-0013
510-0014
516-0130

150-118’7
815-(?046

509-0040

1
1
1
1
1

1
2

1

Gearcase(Kit)
(Includes Parts Marked*)

*Arm And Shaft, Governor
*Seal, Oil - Governor Shaft
*Bearing, Needle
*Ball, Bearing
*Pin, Dowel - Governor Cup

stop
*Yoke, Governor
*Screw, Machine - Pan Head

(8-32 X 3/8”)
*Seal, Oil - Crankshaft

10 103-0810
11 526-0065

12

114-0022
800-0545

13 150-1998
14 870-0328
15 141-0710
16 820-1077

1 Gasket, Gearcase Mounting
5 Washer, F’:at - Copper

(5/16” Screw)
Screw, Cap - Hex Head

(Special)
4 1-3/4” Long
1 2-3/A” Long
1 *Link, Governor Spri~g
1 *hJut, Self-Lock (10-32”)
1 *Spring, Idle Needle
1 *Screw, Pan Head

(10-32x2-l/2”)

* - Parts Included In 103-0772 Gearcase



4

REF PART QTY PART
NO. NO. U!3E0 DESCRIPTION

1 122-0320 1 Adapter, Oil Filter
2 526-0065 2 Washer, Flat - Copper

(5/16” Screw)
3 800-0028 2 Screw, Cap - Hex Head

(5/16-18 X 1“)
4 122-0352 1 Drain, Oil Filter

REF PART f&
NO. NO.

5 815-0194 2

6 122-0771 1
7 122-0445 1
8 309-0322 1
9 226-2980

10 502-0053 :

PART
DESCRIPTION

Screw, Cap - i%x Head
W/ET (#10-32 X .3/8”)

Gasket, Oil Filter Adapter
Filter, Oil - Spin-on
Switch, LOW Oil pressure
Lead, Low Oil Pressure Switch
Elbow, Street - 45” - Spec A



17



REF PART
Wn. No.

QTV
WRtl

REF

w
PART
MO

PART
DES$XIPTION

BME. CJ1l
Models Befcre6/%5
Models &3g:n 6/85 - Beg’”

spm c
Gasket,011 Base
Pan, Df?p

A&v#e F]?JQf!biI?J~6
$elowFloor Models

isolator V?h?-mt)wl“
@fW~iMOF ~f%d

VoltaQe Code FA
VoltaQe Code FJ - Beg’”

~p~c ~

Srwbber
Screw, Hex Wasbe- Heaa -

Se]f-Lc@in~ [1j4-2~ x lt~”)
W?tshef , Flat i3/8’ Scrc~)
Screw, Hex Mad - Thread Form

(Special)
Use With Round Hole Drip pen
Use With Eliptical tlo?e Drip

Pan
Isolator,Vibration - Engine

End
Screw, Hex Washer Head - Self

Lock i ng
NHE (5/16-18 X 3/4”)
NHEL (5/16-~8 X 1“)

Screw,HexWasher Head - Se’f
Locking (3/8-16 x 3/4”)

wasks~, Flat {!$/1!5’” Screw)

.

2 102-1M)?
3

403-2218
-. -A--&m- ZT3Z

4

13

402-0597
402-0602

2
2

4A 602-0547
5 82i-0010

18 tw30-oc5B

050-00s0
123-i625
509-0096
102-0743

19
?()6 526-0325

7
2

21
23
242

2 102-0938

505-0110

505-0266

8 402-0549

9

821-0016
821-0021

10 821-0031

2
2
2

25 123-1616

11 526-0324

S820-0063



38

e

I

9

l\20

II
I

xFS- 1595

\
2



Fuel System (Gasoline)

--e a.-.
Kc r rm I
No. No.

3 141-0950
d 862-$015
5 146-0456

6
502-0002

502-0002
7 153-0555
8 140-2308
9 8i5-0590

10 153-0556

153-0563
153-0571
518-0387
153-0567

11 815-0592

12 153-0561
13 518-045G

14 149-2110

14A

149-1994
149-2110

15 153-0554
16 153-0557
17 815-0591

18 800-0017

19 98-5335
20 140-1891
21 140-1894
22 153-0558
23 140-1889
24 153-0577
25 153-0576
26 503-1252

27 502-0871

28 518-0459

QTY PART
USED DESCRIPTION

Manifold Intake
Screw, Hex Washer Head

(Special)
Gasket. Carburetor Mounting
Nut, Hex [S/16-18)
Carburetor (Includes Mounting

Gasket) (See Separate Page
for Components - Could also
be a Facet Carb.)-..

Elbow, Inverted Male
Units Manufactured 6/86

Through 12/86
All Others

Element And Cover, Choke
Gasket, Air Horn
Screw, Hex Head (Special)
Housing, Choke (Includes

Choke Shaft] (Includes
Parts Marked *)

‘Housing, Choke
*Washer, Insulating - Choke
*Ring, Retainer
*Shaft, Choke Housing

Screw, Hex Washer Head
(Special)

Bracket, Diaphragm Mounting
‘lip, U - Diaphragm Mounting
Bracket

Pump, Fuel - Electric
Units Manufactured 6/86
Through 12/86

Pump, Fuel - Electric
(Includes Mounting Bracket)
Spec A
Begin Spec C

Eli-Metal, Choke
Bracket, Housing Mounting
Screw, Hex Washer Head

(specie’)
Screw, Cap - Hex Head

( l/4-20x3 -l/2° )
Label, Preheat
Element, Air Cleaner
Housing, Air Cleaner
Linkage, Choke
Adapter, Air Cleaner
Linkage, Pull-off
Pull-off Assembly, Choke
Hose, Vacuum

(3/16” ID x3” Long)
Fitting, Vacuum - Intake

Manifold To Vacuum Hose
Clip, Preheater Hose

REF PART
NO. NO.

29 332-2431

30

149-2022

149-2083
31

815-0370

815-0664

32 332-2572

33 154-2219
34 800-0055

35 526-0251
36 503-1345
37 140-2378
38 123-1615
39 503-0183

40 503-1133

41 526-0018
42 14G-2021

43 153-0578
44 517-0223
45 526-0002
46 120-0140
47 145-0562
48 145-0561
49 503-1351
50 153-0579
51 870-0421
52 518-0466

53 502-0313

54 856-0006
55 821-0009

5op-Q3~3

QTY
USED

1

1

1

2

2

1

2
4

4

:
1
1

1

1
1

1

;
1
1
1
1
1
1
1

2

2
2

1

PART
DESCRIPTION

Terminal, Fuel Pump
Lead (.225”)

Line, Fuel (Includes 2 Inver-
ted Nuts)

Units Manufactured 6/86
Through 12/86 - Beg~n
Spec C

All Others
Screw

Hex Head (1/4-20 x 1/2”)
Spec A

Pan Head (1/4-20 x 3/8”)
Begi~ Spec C

Terminal, Fuel Pump Lead
( .250 Recep)

Gasket, Intake Manifold
Screw, Cap - Hex Head

(3/8-16x2-l/4”)
Washer, Flat (3/8”)
Clamp, Hose (.375” Diameter)
Adapter, Preheater
Tube, Breather
Clamp, Hose - Breather Tube

(9/16 to 1-1/16”)
Clamp, Hose - Breather Tube

(F;ts Hose 00 .875”)
Washer, Flat (1/4” Screw)
Baffle, Preheater (Mounts

Between Preheater Adapter
Intake Manifold)

Tube, Choke Housing
Cap, Vinyl
Washer, Flat (#6 Screw)
Spring, By-pass
Rod, Air Inlet
Cover, Air Inlet
Hose, Preheater
Cover, Choke Housing
Nut, Cap (6-32)
Clip (Fits Between Choke

Housing And Choke Housing
Tube )

Elbow, 90” (1/8 NPT X 1/4”
(Net Shown)

Washer, Lock (EIT 1/4”)
Screw, Hex Washer Head

Self-Lock (1/4-20 x 3/8”)
Elbow, 90” (1/8 NPT X 1/4”

19) (Not Shown)

I

* - Parts Included In 153-0556 Choke Housinq Assemb

S81O-OO21



Fuel System (LP)

/
9C 21 18

\ % YA!lF-=loI

47—9 \ 4 ““ /- ‘Lll

33\ 48~_--

1 L /-’K--4u



Fuel System (LP)

REF PART
No. No.

1 154-2524
2 815-0587

3 141-0281
4 862-0015
5 141-0933

6 505-0274
7 307-1886
8 140-2308
9 815-0590

10 526-0008

11
815-0531

821-0005

12

13
14
15

16
17

18

19
20
21
22

23
24

25
26
27

28

503-0183

503-1365
148-0893

502-0927-01
502-0931-02
153-0557
815-0591

800-0017

526-0018
140-1891
140-1894

502-0838
502-0923-02
140-1889
815-0647

850-0040
502-0935

148-0896
148-0903
148-0890

QTY
USED

1
2

;
1

1
1
1
3

1

1

1

2

1
1

1
1
1
2

1

1

;

1

:
2

2
1

1

:

PART
DESCRIPTION

Manifold, Intake
Screw, Hex Washer Head

(Special)
Gasket, Carburetor Mounting

Nut, Hex (5/16-18)
Carburetor (See Separate Page

For Components)
Plug, Pipe - Hex (1/8”)
Relay, Ignition
Gasket, Air Horn
Screw, Cap - Hex Head

(Special)
Washer, Flat (#10 Screw) -

Spec A
Screw

Hex Washer Head (Special)
Spec A

Lock Head - Flanged
(#10-32 x 1/2”) - Begin
Spec C

Clamp, Hose (9/16 to
1-1/16”)

Hose, Fuel (7-1/2” Long)
Regulator
Bushing, Reducer

(3/8 To 1/4”)
Adapter (3/8”)

Bracket, Housing Mounting
Screw, Hex Washer Head

(Special)
Screw, Cap - Hex Head

( l/4-20x3-l/2 “ )
Washer, Flat (1/4” Screw)
Element, Air Cleaner
Housing, Air Cleaner
E’ibow, Reducing - 90’

7/16 To 1/4”
7/16 To 3/8”

Adapter, Air Cleaner
Screw, Hex Washer Head

( l/4-20x5/5° )
Washer, Lock (1/4”)
Eibow, 90”
Bracket, Filter Mounting

Bottom Outlet Exhaust
Front Outlet Exhaust

Filter, LPG (Includes Element
and O-Rings)

REF PART
NO. NO.

29 815-0370

30 503-0183

31 503-1133

32 148-0899
33 154-1483
34 148-0900

35
501-0497
501-0512
501-0525

36 336-9679
37 B15-0261

38 154-2638

39
502-0965-01

502-0054

40 502-0929-01

41 307-2501

42 815-0176

43 870-0221
44 503-1190
45 526-0003
46 148-0897
47 800-0055

48 526-0251
49 149-2038-01
50 502-0949-01
51 148-0898
52 123-1615
53 307-2559-01

QTY
USED

2

1

1

1
2
1

;
1
1
2

1

1

1

1

1

1

:
1
1
4

4
1
1
1

:

PART
DESC#tI?TIDN

Screw,Cap - Hex Head - Thread
Form (1/4-20xl/2”)

Clamp, Hose - Breather Tube
(9/16 to 1-1/16”)

Clamp, Hose - Breather Tube
(.900 Diameter)

Spring, Adapter (3/8”)
Gasket, Intake Manifold
Spacer, Adapter (3/8”)

1-1/4” Long
Line, LP

13.5” Long
15” Long
17.25” Long

Lead, Filter Mounting Bracket
Screw, Hex Washer Head

(1/4 -20xl/2”)
Manifold, Exhaust

(Includes Heat Shield And
Fuel Line)

E1bow
Reducing, 45° - 8ottom

Outlet - Exhaust Manifold
Male, 90” - Front Outlet -

Exhaust Manifold
Nipple, Close - Bottom Outlet

Exhaust Manifold
Valve, Fuel Shut-off - Bottom

* Outlet - Exhaust Manifold
Screw, Hex, Head - Machine

(8-32x.50)
Nilt, Hex (8-32)
Clamp, Hose
Washer, Flat (#8 Screw)
Washer, Regulator Mounting
Screw, Cap - Hex Head

(3/8 -16x2 -l/4° )
Washer, Flat (3/8”))
E;acket, Fuel Line - LP Liqui
Connector, Male
Element, Fuel Filt8r
Tube, Breather
Bracket, Relay - Begin Spec

- Zinc Plated



23

LPG (Low Pressure) Fuel Syst@m
Field Conversion

k.6

1

REF PART
ND. NO.

I 148-0912
2 148-0843
3 148-0311
4 518-0350
S 503-1016
6 503-1048
7 503-0032
8 502-0238
9 862-0001

10 502-0395
xl 505-0051
12 505-0332
13 307-1881
L4 50s-0057

QTY
Uw)

1
1

;
1
1
2
1
2
1
2
1
1
1

PART REF PART
DESCRIPTION NO. NO,

Adapter, Carburetor 15 854-0010
Bracket, Gas Regulator 16 813-0117
Regulator, Gas
Clamp, Insulated (1/4” 00) 17 140-2308
Hose, Oil (Vent) 12” Long 18 850-0040
Hose, Fuel - 30” Long 19 526-0018
Clamp, Hose (#4) 20 800-0008
Connector, Hose
Nut, Hex (1/4-20) 21 800-0028
Connector, Hose
Elbow, Street - 90” 22 870-0257
Nipple, Pipe (3/4 x 3.00 Lg)
Solenoid and Terminal 23 148-0913
Plug, Square Head

QTY
USED

3
3

2
2
2
2

2

2

PART
DESCRIPTION

Wesher, Lock - IT (#10)
Screw, Round Head - Machine

(10-32 X 1-5/8”)
Gasket, Air Intake Adapter
Washer, Lock (1/4”)
Washer, Flat (1/4” Screw)
Screw, Cap - Hex Head

(1/4-20 X 1-1/4”)
Screw, Cap - Hex Head

(5/16-18 X l“)
Nut, Hex - Self Lock

(5/16-18)
Kit, Conversion - LP





REF PART
NO. NO.

146-0456

1 146-0453

2 146-0457

w

2

QTY PART REF PART QTY
USED DESCRIPTION NO. NO. USED

1 Carburetor, G33plfxe 3 141-0281
(Includes Mounting Gaskets) 4 140-2308

1 Float Kit (Includes Float, 5 146-0451
Pin and Valve) 6 146-0452

1 Kit, Repair (Includes Gaaket
Package, Float Valve, Idle
Adjust Needle And Spring,
Mounting Gaskets, Adjust
Limit Caps, Throttle Stop
Screw And Spring)

PART
DESCRIPTION

Gasket, Carburetor Mounting
Gasket, Air Horn
Jet, Idle
Jet, Power



REF PART
m. No.

% 141-0708
2 141-0741
3 141-0698

4 141-0919
5

141-092?

6 141-0$24
7 141-0923

18
I

%.

. .

Qo
. 0

~’
2

QTY PART
USEO OESCRXPTION

1 Carburetore Complete
(lasoline - Electric Choke
(Order 146-0456)

Bowl, Fuel
: Plate, Choke
4 Screw. Round Head

With Washer
1 Plate, Throttle

Kit
1 Carburetor Repair

(Includes Parts Marked*)
1 Gasket

(Includes Parts Marked#)
1 *#Seal, Rubber
1 *#Seal Assembly, Fuel Valve

t!k-17

*

REF PART
No. No.

.20

F% 1594

8 141-0920
9 141-0703

10 141-0702
11 141-0701
12 141-0700
13 141-0711
14 141-0713
15 141-0710
16 141-0077
17 141-0942

18 141-0921
19 141-0799
20 141-0281

QTY PART
USEO DESCRIPTION

1 Shaft, Throttle
1 *Shaft, float Pivot
1 Float, Carburetor
1 *#Gasket, Bowl
1 Screw, Throttle Stop

Spring, Throttle Stop
; *Needle, Idle Adjusting
1 Spring, Idle Adjusting
1 *#Washer, Main Jet
1 Jet. Main (Adjustable)

(Includes Packing)
1 Sheft, Choke
! *Sming, Fuel Float

Need 1e

1 *#Gaske~j Carburetor Flange

* - Included In Repair Kit 141-0927.
#- Included In Gasket Kit 141-0928.



REF PART
No. No.

141-0933
1 141-0708
z 141-0598

3 141-0919
4 141-0940
5 141-0935
6 141-0938
7 141-0701
8 141-9700

QTY
USED

1
1
2

Carburetor Components (LP)

15

+-
11

4!b-10

Carburetor, Complete
$ow1, Fuel
Screw, fiound Head

With Washer
Plate, Throttle
Seal, Oust
Spring, Idle Needle
Tube, Idle (Rubber)
Gasket, Bowl
Screw, Throttle Stop

REF
No.

1:
11
12
13
14
15
16
1’1

PART
NO.

141-0711
141-0736
141-0077
141-0934
141-0936
141-0939
141-0937
141-0924
141-0281

QTY
USED

1
1
1
1
1
1
1
1
1

PART
DESCRIPTION

Spring, Throttle Stop
Plug, Bowl
Washer, Bowl Plug
Screw, Main Jet - Adjust
Lever, Throttle Shaft
Spring, Main Jet Screw
Needle, Idle Adjust
Seal, Rubber
Gasket, Carburetor Flange



Ignition System
6600-00
5!310-0

REF PART
NO. NO.

1 166-0772

2 166-0747
3

167-1615-01
167-1602

4 815-0261

5 312-0249
6 850-2005

QTY
USED

PART
DESCRIPTION

Coil, Ignition

~~~plu~~~lNuts And Washer*)

Cable; Spark Plug
9“ Long
26” Long

Screw, Hex Washer Head - Thd.
Cutting (1/4-20 x 1/2”)

Condenser, Ignition
Washer, Lock (8 ?44)

REF PART QTY
NO. NO. LE3E0

8 160-1325 1

9 160-1368 1
10 336-2378 1

12 167-0263-01 2
13 802-0034 2

14 850-0038 2
15 166-0554 2

PART
DESCRIPTION

80X, 8reaker (See Separate
Page For Components)
(Inclueies Mounting Gasket)

Gasket, 8reaker 80X Mounting
Lead, Coil to 8reaker 80X
Mount ing

Plug, Spark
Screw, Cap - Socket Head

( 1/4-20 X 3/4”)
Washer, Lock - Spring (1/4”)
Nut, Hex (8 MM)



Breaker Box WNO-0015

.

REF PART QTY PART
NO. NO. USEO DESCRIPTION

160-1325 1

1 160-1317 1
2 160-1316 1
3

312-0246 1

312-0256 1

4 160-1151 1

Box, Breaker
Complete (Includes Parts
Marked *)

*Clip, Breaker Box Cover
*Cover, Breaker Box

Condenser, Ignition
Use Prior to 9/87 -

10

REF
NO.

(l—4

PART QTY PART
NO. USE9 DESCRIPTION

5 802-0034 2 *Screw, Cap - Socket Head
(1/4-20 X 3/4”)

6 850-0038 2 *Washer, Lock - Spring (1/4”)
7 160-1183 1 *Point, Breaker
8 160-1314 1 *Base, Breaker Box
9 160-1368 1 *Gasket, Breaker Box

10 336-2378 1 Lead, Breaker Box To Coil
Mounts Inside Breaker Box 11 815-0358 1 Screw, Hex Head - Slotted

Use After 9/87 - Mounts Thread Form (#8-32 x 5/16”)
Remote, Attached to
Generator Adapter

Use Prior to 9/87

Plunger, Breaker Points
* - Parts Included In 160-1325 Breaker Box.



Governor

11

9

\

REF PART
NO. NO.

1 870-0131

2 150-0096
3 150-1612
4 150-1958
5 518-0006
6 150-2079

CJT& PART
I)ESCRIPTION

2 Nut, Hex - Self-Locking
(10-32)

Stud, Speed Adjustment
: Spring, Governor
1 Bracket, Governor
1 Clip, Retaining
1 Rod, Governor Arm to

Carburetor

6610-0003
661Q-0013
6610-0019

)(FS-1597

REF PART QTY PART
No. NQ, USEG DESCRIPTION

7 150-0939 1 Joint, Ball
8 150-2421 1 Spring, Compression - Begin

Spec C
9 150-2429 1 Rod, Throttle - Begin Spec

10 150-2430 4 Washer, Friction - Begin
Spec C

11 518-0606 1 Clip, Linkage - Begin Spec



Resistor Assembly 5610-0008

REF PART
MD. Wo.

1 870-0196
2 304-0015
3 304-0044

4 304-0773
5 815-0583

6 812-0061

11

Cb
—

12

9

Y

f%zm

b==’-=+o

7

\ w 2

m—l

/’”

ES-1533

QTY PART
USED DESCRIPTION

1 Nut, Insulation (#8)
1 Washer, Centering
1 Resistor. Fixed - 2.5 Ohms

50 Watte
1 Bracket, Resistor Mounting
1 Screw, Cap - Hex Head

(Special)
2 Screw, Round Head

(6-32x3/8”)

REF PART
NO. No.

7 870-1183
8 226-2754
9 226-2753

10 332-0942
11 815-0340

12 304-0772
13 !315-0261

qrY
USED

PART
DESCRIPTION

Nut, Hex (Special)
Lead. 7“ Long
Lead, 3“ Long
Tie, Cable
Screw, Hex Washer Hesd

Thread Form (10-32x3/8”)
Bracket, Resistor Mounting
Screw, Hex Head - Thread

Forming (1/4-20xl/2”)



Starter

5

REF PART mY PART
w. No. lkED DESCRIPTX@l

1 191-1630 1 Starter, 12 Volt (See
Separate Page For
Components)

2 226-2426 1 Lead, Starter
3 800-0052 2 Screw, Cap - Hex Head

(Special)

REF PART QTY PART
MO. No. USED owcRIP7mN

4 850-0050 2 Washer, Lock (3/8”)
5 862-0003 2 Nut, Hex (3/8-16)
6 850-0040 1 Washer, Lock (1/4”)
7 862-0001 1 Nut, Hex (1/4-20)



Starter CooponafIts

REF PhRT
w. No.

191-1630
1 191-1817
2 191-1816
3 191-1785
4 191-1784
5 191-1781

QTY PART
USED DESCRXPTI(W4

1 Motor. Sturter (Complete)

1 Cover, Spring
Retainer, Clutch

: Washer, Drive
1 Clutch and Spline
1 Cap, End

REF PART
ND. ND.

6 191-1776
7 191-1819
8 191-1786
9 191-1822

10 191-1820
11 191-1821

QTY PhRT
USED DESCRIPTION

1 Cep, Drive End
1 Ge;r,R::~rter
1’,
1 Washer, Pinion

Spring, Pinion
: Retainer, Spring





Air Housing

1

o

0

7

-------- ‘l\\/-J=-’

5

Xt4- 1582



REF PART
No. No.

1 821-0009

2
134-4503-01
134-4503-02

3 81!%0759

4 134-43$6
5 815-0261

6 134-4382

(JTY
USED

10

1

Air Housing

PART
OESCRIPTIDN

Screw, Hex Washer Head
Self-locking (1/4-20 x 3/8”)

s~r~~l (Includes Baffle)

Gasoline & LP Vapor
LP Liquid

Screw, Hex Head - Thd. Form -
(5/16-18x 1“)

Backplate, Scroll
Screw, Hex Head - Tapping

Cylinder Air Housing (Right
Hand) (1/4-20 x 1/2”)

Housing, Cylinder Air - Left

REF PART
NO. NO.

7 134-4381
8 134-4384
9 ]5S-20~5

10 403-1523
11 337-2311

12 856-0010
13 800-0048

14 517-0129
15 870-0415

QTY
USED

1
1
1
2
1

2
1

1
6

5600-oa17
5600-0018
5610-0007
5610-0015

PART
DESCRIPTION

Housing, Cylinder Air - Right
Guard, Scroll
Shield, Noise - NHE Sets Only
Bracket, Lifting
Strap, Ground (Mounts Scroll

To Orip Pan)
Washer, Lock (EIT 3/8”)
Screw, Cap - Hex Head

(3/8-16 X 3/4”)
Plug, Dot Button
Nut, Self-Tapping (1/8”)



Housing - Below Floor Models

REF
NO.

1
2
3
4
5
6
7

0

1:
11
12
13
14
15

i2

PART
NO.

405-3397
405-3400
405-3394
405-3401
508-0071
508-0008

821-0014

800-0026

800-0002

526-0130
850-0040
403-2557-03
406-0566
406-0567
406-0568
800-0005

QTY
USED

:
1
1
3
2

2

6

2

2
2
1
2
2
2
6

23 22

7’

PART REF PART
DESCRIPTION NO. NO.

Panel, l+ousing (Right Hand)
Panel, Housing (Left Hand)
Panel, Housing (Rear)
Support - Housing
Grommet, Rubber
Grommet, Rubber
Screw

Hex Washer Head - Self-Lock
(5/16-18 X 1/2”)

Hex Head - Cap (5/16-18 X
3/4 “ )

Screw, Cap - Hex Head
(1/4-20 X .38)

Washer, Flat (1/4” Screw)
Washer, Lock (1/4]
Pan, Drip
Pin, Hinge
Plate, Hinge
Support, Hinge
Screw, Hex Head - Cap

(1/4-20 X 3/4)

16

17
18
19
20

21
22
23

24
25
26
27
28
29

.

800-0048

526-1518
405-3406
405-3597

405-3604
405-3781
405-3608
405-3607
821-0033

870-0437
870-0257
526-0122
526-0174
526-0382

98-6402-01

QTY
USED

4

4
1
1

1
1
1
2
2

2
2
6
4
6
1

PART
DESCRIPTION

Screw, Hex Head - Cap
(3/8-16 X .75)

Washer, Flat (7/16” Screw)
Bracket, Housing
Bracket, Support
Support (Includes Label)

With Weld Nuts
With-Out Weld Nuts

Brace, Rear
Brace, Side
Screw, Lock Head (7/16-14x

3/4 “ )
Nut, Lock (7/16-14)
Nut, Lock (5/16-18)
Washer, Flat (5/16” Screw)
Washer, Flat (3/8” Screw)
Washer, Flat (1/4” Screw)
Decal, Warning





A

Re@o~e Start Control Compom?nts

REF PART
w. NO.

A 300-2313

B 300-2314

1 B15-41385

2 860-0005
3 301-3566

QTY PART
USED DESCRIPTION

1 Control Kit - Standard
Remote Starting (Includes
Parte Marked *)

1 Control Kit - Deluxe
Remote Starting (Includes
Parts Marked +)

?, +Screw, Machine - Round Head
(#6-32 xl/2”)

2 +Nut, Hex Head (#6-32)
1 *Panel, Control

REF PART QTY PART
No. No. USED DESCRIPTION

.4 308-034i I *+Switch, Rockar

5 301-3606 1 +panel, Control
6 302-0885 1 +Meter, Time Totalizing
7 302-0888 1 +Meter, Battery Condition
8 359-0034 1 +Laad with Diode

* - Parts Included In 300-0985 Control.
+- Parts Included In 300-09B6 Deluxe Control.



Transformer Regulator

REF PART
w. w.

1 315-0604

2 815-0290

3 NFS

4 NFS

5 331-0009
6 332-1993
7 856-0008

QTY
USED

1

2

1

1

:
2

Ill
5

PART
DESCRIPTION

Transformer-Regulator
( Includes Parts Marked *)

Screw, Hex Washer Head -
(1/4-20 X 5/$”)

*Mounting Bracket, Transformer
- Regulator (Upper)

*Mounting Bracket, Transformer
- Regulator (Lower)

Connector (3/4” x 90°)
Terminal, Receptacle (.250)
Washer, Lock - EIT (5/16”)

4

REF
No.

PART QTY
No. USED

8 332-0046 2
9 332-2699 3

10 337-2229
11 815-0194 ;

12 332-0941 2
13 815-0610 2

14 S09-0196
15 526-0018 ;
16 870-0433-03 2

\
9

XES-1535

PART
OESCRIPTIC#i

Terminal, Ring (,312) ‘
Splice, Closed End
8er, Bus (4-1/4” Long)
Screw, Cap - Hex Head/WET

(10-32 X 3/8”)
Tie, Cable
Screw, Cap - Hex Head

(1/4-20x l“)
O-Ring, Stator Housing
Washer, F?at (1/4” Screw)
N@. ~USh-On (1/4-20)

* - Parts Included in Transformer-Regulator,



20-9

Exhaust f$yStC~ - Above FIOOr Models

A Z<. ‘ A ‘4t1.
7-

4

‘1A

27—-~



Exhaust system - Above Floor Plodels

REF PART
ND. K1.

1 154-2541
1A 154-2638

2 a50-oo45
3 370-4027

4 154-2061

5

154-2469
~&+=~~g~
154-2540
154-2718

6 155-2025
7 800-0730

8 800-0007

9
800-0026

800-0036

10 862-0001
11 850-0040
12 155-1258

PART
DESCRIPTION

Manifold, Exhaust - NHE
Manifold, Exhaust - Front

Outlet (Includes Fuel Line
and Heat Shield) NHEL

Washer, Lock (5/16”)
Spacer, Muffler - 2“ Long

(Used Only On RV”S With
6-1/4” Long Exhaust Adapter)

Gasket, Exhaust - Use With
Flange Type Exhaust Adapters

Adapter, Exhaust (Flange
Type )

2.44” Long - Spec A
6.25” Long
4.25” Long
8“ Long - Begin Spec C

Strap, Muffler (5.7?” Lefig!
Screw, Cap - Hex Haad

(5/16 -18xl”)
Screw, Cap - Hex Head

( l/4-20xl” )
Screw, Cap - Hex Head

Use With-Out Spacer
(5/16-18x3/4”)

Use With Spacer
(5/16-18x2-3/4”)

Nut, Hex (1/4-20)
Washer, Lock (1/4”)
Muffler, Spark Arrestor

End Outlet, Side Inlet

REF PART
No. No.

12A 155-1485

13 155-1239
14 155-21?4
15 155-1015
16 815-0261

17 155-2084
18 154-14B2
19 154-2538
20

800-0512
802-0055

21 800-0005

22 526-0016
23 821-0029

24 154-2662

25 154-2663

26 155-2049
27 154-2542

28 155-2449

QTY
USED

1

1
1
1
2

1
2
1

4
4
1

1
2

1

1

1
1

1

PART
DESCRIPTION

Muffler, Spark Arrestor
Same End Inlet, Outlet

Clamp, Muffler
Hanger, Exhaust
Clamp, Muffler
Screw, Hex Washer Head -

(1/4-20xl/2”)
Bracket, Muffler
Gaaket, Exhaust Manifold
Bracket, Exhaust Flange
Screw (5/16-18xl”)

Hex Head Cap-NHEL
Allen Head-NHE

Screw, Cap - Hex Head
( l/4-20x3/4° )

Washer, Flat (1/4” Screw)
Screw, Hex Washer Head

Self-Lock (3/8-16x3/4”)
Tube, Exhaust - 11” Long

(Use With 154-2663 Bracket)
8racket, Exhaust (Use With

154-2662 Tube)
Bracket, Exhaust
Gasket, Exhaust - Use With

154-2662 Exhaust Tuba,
154-2541, 154-2638 Exhaust
Manifolds

Resonator, Exhaust - Gasoline
Only



Exhaust System - B4)1OW ~~00~ Plodels

2A

9

J
‘=%$-”



Exhaust System - Below Floor Models

REF PART
No. No.

1 154-2541
1A 154-2638

2 155-2086

2A 155-2085

29 155-2164

3 800-0004

4 155-2049
5

155-1255
155-1256

6 850-0040
7 154-2542

QTY
USED

1
1

1

1

1

2

1

;
2
1

PART
DESCRIPTION

Manifold, Exhaust (NHE)
Manifold, Exhaust - Front

Outlet (Includes Fuel Line
and Heat Shield) NHEL

Muffler, Spark Arrestor
Side Inlet, Outlet

Muffler, Spark Arrestor
Side Inlet, End Outlet

Muffler, Spark Arrestor -
Same End Inlet, Outlet

Screw, Cap - Hex Head
( l/4-20x5/8° )

Bracket, Exhaust (9.19” Longj
Clamp, Muffler

For 1-1/8”DiameterTdbing
For 1-1/4” Diameter Tubing

Washer, Lock (1/4”)
Gasket, Exhaust - Use With

Adapter 154-2539 and
Manifolds 154-2541 and
154-2638

REF PART
NO. NO.

8
800-0512

802-0055

9 850-0045

10 155-2174
11 154-2539
12 800-0730

13 154-1482
14 821-0029

15 526-0130
16 155-1015

QTY
USED

4

4

6

1
1
2

2
2

2
1

PART
DESCRIPTION

Screw,
Cap - Hex Head (5/16-19xl”)

NHEL
Allen Head (5/16-18xl”)

NHE
Washer, Lock - Exhaust

Manifold (5/16”)
Hanger, Exhaust Pipe
Adapter, Exhaust - Flange Ty
Screw, Cap - Hex Head - Use

With Exhaust Adapter 154-253
Gasket, Exhaust - Manifold
Screw, Hex Washer Head -

Self-Lock (3/8-16x3/4”)
Washer, Flat (1/4” Screw)
Clamp, Muffler (1-1/2”)



Qer!erfjJtol-



REF PART
No. No.

1 2(91-3249

2 220-3977
3 231-0280
4 220-3884
5 510-0099
6 212-1278

7 815-0359

8 226-2929
9 232-3155

10 214-0103
11

815-0436
815-0293

12 332-2696
13 323-1298
14 -------

226-2809

226-2990

QTY PART
USED DESCRIPTION

Generator

Armature, Wound
(Includes Fan, 7ing Gear,
Ball Bearing A~.o Collector
Ring)

Housing, Stator
Adapter, Generator
Stator, Wound
Bearing, Ball
Block, Generator

Brush (Includes Parts
Marked *)

Screw, Hex Head - Thread
Form (10-32x7/8”)

Lead (Includes Terminals)
Clamp, Stator

*Brush, GeneratO~ ~a~her Head

Screw, Cap -
(1/4-20xl/2”) - NHE
(1/4-20x3/4”) - NHEL

Clamp, Tie Wrap
Connector, Tab
Lead

Includes Receptacle
Connector - NHE

NHEL

REF PART
NO. NO.

15 508-0253
16 332-0941
17 212-1274
18 815-0181

19 802-1039

20 800-0052

21 850-0050
22 862-0003
23 315-0591
24 20S-0165
25 332-0819
26 212-1276-03
27 212-1277
28 526-0018
29 204-0134
30 312-0256

31 815-0340

QTY
USED

1
5
1
2

1

4

4
4
1
1
1
2
1
4
1
1

1

5610-0008
s61O-OO16

PART
DESCRIPTION

Bushing (1,0 ID x 1.469” OD)
Tie, Cable
Cover, Brush Block
Screw, Hex Head - WET

(10-32xl/2”)
Screw, Socket - Armature

Through (7/16 - 14 x 11.84”)
Screw, Cap - Hex Head

(3/8 -16xl-l/2”)
Washer, Lock (3/8”)
Nut, Hex (3/8-16)
Cover, Transformer
Fan And Gear, Armature
Connector, Receptacle - NHE
*sPr{ng, Generator Brush

*Block, With Terminal
Washer, Flat (1/4” Screw)
Ring, Collector - Armature
Condenser, Ignition - Remote -

Use Begin 9/87
Screw, Hex Washer Head -

Thread Form (10-32 x 3/8”) -
Use Begin 9/87

* - Parts Included In 212-1278 Generator Brush Block



Control

,,-’”
,.~..........-..-i’+.a= 24 ,“

,,
(‘i I ......-””” -“%;:**,+, /’ 23 //”~’’’’ \.,.~~~- .. ,

17

. 0)

3

32,33



Control

REF
No.

3

5
6
7
9

PART
NO.

301-8619

300-2784-01
300-2943-01
815-0550

357-0030

308-0852
321-0298
321-0295

338-1775
338-1931
338-1932
815-0194

332-1815
315-0388

307-2344

320-1365

320-1323

320-1321

320-1572

QTY
USED

1

1
1
4

1

1

;

:
1
4

1
2

1

1

1

1

1

PART REF PART
DESCRIPTION NO. NO,

Cover, Control ~~
Board Assembly, Printed 16

Circuit 17
Gasoline 18
LP

Screw, Pan Head 19
(6-32 x3/8° ) 20

Rectifier, Silicon
(Not Shown) - NHEL 21

Switch, Rocker 22
Fuse, 5 Amps - Slo Blow 23
Holder, Fuse (Holds Spare Fuse)
Harness, Wiring (Includes 24

8-Pin Housing) 25
NHE - Spec A 26
NHE - Begin Spec C 27
NHEL 28

Screw, Hex Head W/ET - Thread 29
-Cutting (10-32x3/8”) 31

Tab, Terminal
Screw, Pan Head 32

(6-32xl/2”) 33
Solenoid, Start (Includes 34

Nuts And Washers)
Guard, Circuit Breaker
Breaker, Circuit

30 Ampere - CB1 - 8egin
Spec C

20 Ampere. - CB2
Gasoline

30 Ampere - CB1 - Spec A

305-0712
508-0253
508-0251
815-0370

332-2697
81!5-0359

332-1993
332-0684
812-0061

850-0020
332-0529
226-3478
323-0440
323-1195

98-5294
3322112

323-1312
323-1302
321-0287

QTY
USED

:
1
2

2
1

2
2
2

4
1

i
4
1
1

1
8
1

PART
DESCRIPTION

Rectifier, Bridge
Bushing (1.0 ID x 1.469” OD)
Bushing (.750 ID x 1.125’’00)
Screw, Hex Head

(1/4-20xl/2”)
Ring,Terminal (,31)
Screw, Hex Head - Thread

Form (10-32x7/8”)
Receptacle, Blue (.250)
Receptacle, Black (.250)
Screw. Round Head

(6-32 X 3/8”)
Washer, Lock (#6)
Receptacle (.250)
Lead, Jumper
Housing, Socket (Less Pins)
Terminal, Pin - Female
Decal (Emerald 111)
Insulator, Terminal -

Start Solenoid
Housing, Socket (Less Pins)
Pin, Contact
Insulator, Fuse

39



REF PART
w. No.

Wiring Harness 5610-0020

338-2041

338-2040
338-2086

*b
323-1362
323-1302

QTY PART REF PART
U8ED

QTY PART
DE6CRIPTI@l No. No. USED DESCRIPTION

Harness, Wiring 2 Housing (Less Pins)
1 6 Pin Housing - 5 Wire - 323-1329 1 6 Pin

Spec A 323-1312 1 8 Pin
8 Pin Housing - 5 Wire 3 357-0067

:
1 Rectifier - NHEL

NHEL
Terminel, Pin - Contact

6 Use With 6 Pin Housing
8 Use With 8 Pin Housing



W4rin Harness
Ri!MOTE

1

S42-0469
542-0471
542-0472

REF PART QTY PA.RT REF PART
ND. NO.

QTY
USED DE8CRIPTItNi No. No. USEO

1 338-1082 1 Harness, !?iring - Remite 2 323-0500 5
Without Socket - 6“ Long 4 323-0400
5 Pin 5 332-1445 1

PART
DESCRIPTION

Terminal, Pin - Male
Housing, Connector (Less Pins)
Tie, Cable



Labels, Paint And Thread Sealant

REF PART QTY PART
6$0. NO. USEO DESCRIPTION

98-5313 1 Label, Warning
98-5335 Label, Preheat(Gasoline)
98-5294 i Oecal (Emerald III)
98-5347 1 Label, Danger (High Voltage)
98-5755 1 Label, Warning (Hazardous

Voltage)

REF PART QTY PART
NO. NO. USED DESCRIPTION

98-5777-01 1 Label, Warning (Improper
Operation)

98-5142 1 Label, Warning (Fire Hazard)
518-0452 1 Sealant, Thread (50cc. Bottle)
525-0305 1 Paint, Enamel Touch-Up

Green(Non-Metal lie) 13CIZ.
Pressurized Can



Numerical Index

P8rt No. Page

98-!5142 42
98-5294’ 39
98-5294 42
98-5313 42
98-5335 13
98-5335 42
98-5347 42
98-5755 42
98-5777-01 42
98-5958 42

101-0405 5
*A. Aa.- .
IUI-U419

101-0415 4;

101-0432 5

101-0432-02 5

101-0432-10 5

101-0432-20 5

101-0432-30 5

101-0439 5

101-0450 5

101-0450-02 5

101-0450-10 5

103-0450-20 5

101-0450-30 5

102-0455
102-0743
102-0938
102-1200
102-1200
102-1242
102-1286
103-0408
103-0408
103-0772
104-0032
104-0043
104-0170
104-0575
104-0776
104-1584
105-0332
105-0541
105-0638
110-0068
110-0068
110-0s39
?10-0639
110-0893
110-0904
110-1624

5
11
11
11
42
11
11
8

42
8
6
6
6
5
5
6
7
7
7
5

42
5
5
5
5
5

Part No. Page

110-1716 5
110-1716-02 5
110-1716-05 5
110-1716-10 5
110-1716-25 5
110-1718 5
110-1719 5
110-1720 5
110-1720 42
110-1731 42
110-1761 5
110-1933 5
110-1933-02 5
110-1933-05 5
110-1933-10 5
110-1933-25 5
110-2987 5
110-3167 5
110-3168 5
110-3533 5
110-3549 5
112-0069 5
112-0228 5
1?2-0228-05 5
112-0228-10 5
112-0228-20 5
112-0228-30 5
112-0228-40 5
113-0203 5
113-0203-05 5
113-0203-10 5
113-0203-20 5
113-0203-30 5
113-0203-40 5
114-0022 8
114-0188 5
114-0188-02 5
114-0188-10 5
1?4-0188-20 5
114-0188-30 5
114-0203 5
115-0006 5
115-0006-02 5
115-0006-05 5
120-0140 5
120-0140 13
120-0161 5
120-0161 42
120-0398 5
120-0491 5

Part No.

120-0680
122-0320
122-0352
122-0375
122-0375
122-0445
123-1174
123-1175
123-1417
123-1615
123-1615
123-1616
123-1625
~~3-~653

123-1654
134-4342
134-4381
134-4382
134-4384
134-4386

Page

5
9
9
9

42
9
5
5
5

13
15
11
11

5
5
6

27
27
27
27

134-4503-02 27
140-1087
140-1087
140-1087
140-1087
140-1889
140-1889
140-18!31
140-1891
140-1894
140-1894
140-1949
140-2021
141-0077
141-0077
141-o~@l
141-0281
141-0281
141-0281
141-0281
141-0281
141-0698
141-0698
141-0700
141-0700
141-0701
141-0701
141-0702
141-0703
141-0708

13
15
16
42
13
15
13
15
13
15
13
~~

17
18
13

15
16
17
18
42
17
18
17
18
17
18
17
17
17

Part No.

141-0708
141-0710
141-0710
141-0711
141-0711
141-0713
141-0736
141-0741
141-0799
141-0919
141-0919
141-0920
141-0921
141-0923
141-0924
141-0924
141-0927
141-0928
141-0933
141-0933
141-0934
141-0935
141-0936
141-0937
141-0938
141-0939
141-0940
141-0942
145-0561
145-0562
146-0451
146-0452
~46-0453

146-0456
146-0456
146-0457
148-0890
148-0893
148-0896
148-0897
148-0898
148-0899
148-0900
148-0903
149-1994
149-2022
149-2036
149-2038
149-2083
149-2110

Page

18

8

17

17

18

17

18

17

17

17

18

17

17

17

17

18

17

17

15

18

18

18

18

18

18

18

18

17

13

13

16

16

16

13

16

16

15

15

15

15

15

15

15

15

13

13

13

15

13

13



Numerical Index

Part No.

150-0075
150-0078
150-0096
150-0939
150-1187
150-1519
150-1520
150-1612
150-1958
150-1998
150-2002
150-2079
153-0554
153-0555
153-0556
153-0557
---
153-0557

153-0558

153-0561

153-0563

153-0567

153-0571

153-0576

153-0577

153-0578

153-0579

154-1482

154-1482

154-1482

154-1483

154=1483

154-2061

154-2061

154-2219

154-2219

154-2469

154-2524

154-2524

154-2538

154-2539

154-2540

154-2541

154-2541

154-2542

154-2542
:5~.~54z

154-2638

154-263~

154-2638

154-2662

\
Page

7
7

21
21

8
7
7

21
21

8
8

21
13
13
13
13
15
13
13
13
13
13
13
13
13
13
33
35
42
15
42
33
42
13
42
33
13
15
33
35
33
33
35
33
35
42
15
33
35
33

Part No.

154-2663
154-2683
154-2718
155-1015
155-1015
155-1239
155-1255
155-1256
155-1258
155-1485
155-2025
155-2049
155-2049
155-2055
155-2084
155-2085
155-2086
155-2164
155-2174
155-2174
155-2449
160-1150
160-1150
160-1150
160-1151
160-1183
160-1314
160-1316
160-1317
160-1325
160-1325
.-- -e-.
lQo-ua94
166-0747
166-0772

Page

33
33
33
33
35
33
35
35
33
33
33
33
35
27
33
35
35
35
33
35
33
19
20
42
20
20
20
20
20
19
20
19
19
19

167-0263-01 19
167-1615-01 19
167-1615-06 19
168-0179 5
168-0179 42
168-0180 5
168-0180 42
191-1630 23
191-1630 24
191-1776 24
191-1781 24
191-1784 24
191-1785 24
191-1786 24
191-1817 24
191-1818 24

Part No. Page

191-1819
191-1820
191-1821
191-1822
201-3249
204-0134
205-0165
212-1274
212-1276-03
212-1277
212-1278
214-0103
220-3884
220-3977
226-2426
226-2753
226-2754
226-2809
226-2929
226-2980
226-2990
226-3478
231-0280
232-3156
300-2313
300-2314
300-2784-01
300-2943-01
301-3566
301-3606
301-8619
302-0885
3~~.~&3~

304-0015
304-0044
304-0772
304-0773
305-0718
307-1886
307-2344
307-2501
307-2559
308-0341
308-0852
309-0322
312-0246
312-0249
312-0256
312-0256
315-0591

24
24
24
24
37
37
37
37
37
37
37
37
37
37
23
22
22
37
37

9
37
39
37
37
30
30
39
39
30
30
39
30
30
22
22
22
22
39
15
39
15
15
30
39

9
20
19
20
37
37

Part No.

315-0604
320-1321
320-1323
320-1365
320-1572
321-0266
321-0287
321-0298
323-0400
323-0440
323-0500
323-1195
323-1298
323-1302
323-1302
323-1312
323-1312
323-1329
331-0009
332-0046
332-0529
332-0684
332-0819
332-0941
332-0941
332-0942
332-1445
332-1815
332-1993
332-1993
332-2112
332-2431
332-2572
332-2696
332-2697
332-2699
336-2378
336-2378
336-9679
337-2229
337-2311
337-2311
338-1082
338-1775
338-1931
338-1932
338-2040
338-2041
338-2086
357-0030

Page

31
39
39
39
39
39
39
39
41
39
41
39
37
39
40
39
40
40
31
31
39
39
37
31
37
22
41
39
31
39
39
13
13
37
39
31
19
20
15
31
11
27
41
39
39
39
40
40
40
39



Par% No. Page

357-0067 40
359-0034 30
370-402’? 33
402-0547 11
402-0549 11
402-0597 11
403-1523 27
403-2332 11
403-2332 28
403-2557-02 11
405-3394 28
405”3397 28
405-3400 28
405-3406 28
405-3453 28
405-3597 28
405-3604 28
405-3607 28
405-3608 28
405-3781 28
406-0566 28
406-0567 28
406-0568 28
501-0497 15
501-0512 15
501-0525 15
502-0002 13
502-0053 9
502-0054 15
502-0313 13
502-0838 15
502-0871 13
502-0923-02 15
502-0927-01 15
502-0929-01 15
502-0931-02 15
502-0935 15
502-0949-01 15
502-0965-01 15
503-0183 13
503-0183 15
503-1133 13
503-1133 15
503-1190 15
503-1252 13
563”1345 13
503-1351 13
503-1365 15
504-0150 11
505-0110 11

Part No.

505-0266
505-0274
508-0008
508-0071
508-0251
508-0253
508-0253
509-0008
509-0008
50s-0040
509-0040
509-0041
509-0041
509-0096
509-0168
509-0168
509-0196
510-0013
510-0014
510-0035
510-0099
515-0001
515-0001
515-0227
516-0072
516-0130
516-0141
517-0048
517-0103
517-0129
517-0223
518-0006
518-0014
518-0294
518-0347
518-0387
518-0450
518-0452
518-0459
518-0466
525-0305
526-0002
526-0003
526-0008
526-0017
526-0018
526-0018
526-0018
526-0018
526-0018

Page

11

15

28

28

39

37

39

8

42

8

42

5

42

il

5

42

31

8

8

7

37

6

‘?

6

5

8

5

5

5

27

13

21

6

5

42

13

13

42

13

13

42

13

15

15

6

5

13

15

31

33

Part No.

526-0018
526-0065
526-0065
526-0066
526-0124
526-0130
526-0130
526-0240
526-0324
526-0325
526-1518
800-0002
800-0004
800-0005
800-0007
800-0007
800-0011
800--0013
800-0017
800-0017
800-0026
800-0028
800-0036
800-0048
800-0052
800-0052
800-0055
800-0055
800-0058
800-0512
800-0512
800-0545
800-0590
800-0730
8Qo.~73Q

801-0049
801-0050
802-0034
802-0034
802-0055
802-0055
802-1039
803-0071
805-0010
812-0061
812-006!
815-0046
815-0176
815-0181
815-0194

Page

37
8
9
5

11
28
35
11
11
11
28
28
35
33

5
33

5
5

13
15
33

9
33
27
23
37
13
15
11
33
35

8
5

33
35

5
5

19
20
33
35
37

5
5

22
39

8
15
37

9

Part No.

815-0194
815-0194
815-.0261
815-0261
815-0261
815-0261
815-.0261
815-0290
815-0293
815-0340
815-0340
815-0358
815-0359
815-0359
815-0370
815-0370
815-0370
815-0385
815-0388
815-0436
815-0508
815-0531
815-0550
815-0583
815-0587
815-0587
815-0590
815-0590
815-0591
815-0591
815-0592
815”0598
815-0610
815-0647
815-0657
815-0664
820-1077
821-0005
821-0009
821-0009
821-0010
821-0010
821-0014
821--0014
821-0016
821-0021
821-0029
821-0029
821-0031
821-0031

Page

31

39

15

19

22

27

33

31

37

22

37

20

37

39

13

15

39

30

39

37

27

15

39

22

13

15

13

15

13

15

13

11

31

15

11

13

8

15

13

27

11

28

11

28

11

11

33

35

11

28



Numerical Index

Part No.

821-0033
850-0020
850-0038
850-0038
$50-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0045
850-0045
850-0050
850-0050
850-0050
850-0050
850”0050
850-0050
850-0055
850-2005
856-0006
856-0008
856-0008
856-0010
860-0005
862-0001
862-0001
862-0003
862-0003
862-0015
862-0015
870-0131
870-0196
870-0221
870-0257
870-0257
t170-0302
870-0328
870-0421

Page Part No. Page Pat’% No, Page Part No. Page

28
39
19
20

5
15
23
28
33
35
~~
35

5
11
13
15
23
37

6
19
13
11
31
27
30
23
33
23
37
13
15
21
22
15

5
28

5
8

13
870-0433-03 31
870-0437 28
870-1183 22


